VTES.r.l. Cap. Soc.: EUR 110.000,00 i.v.

F , = Via Luciano Lama, 5 V.AT.: IT 00664600327
& 33050 Fiumicello - Udine C.c.i.a.a. Udine 297886
h f Tel.: +39 0431 96488 E-mail: info@volpitecno.com

VOLPI Tel.: +39 0431 970634 Web-site: www.volpitecno.com

PAGURO 2000

SPARE PARTS CATALOGUE

@

RN

s



mailto:info@volpitecno.com
http://www.volpitecno.com

VVVVV
PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. A

“— [\aoz0000003

<




PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. A

NO. CODE: DESCRIPTION Q.TY
1 ADO1YAOOO1 [ENGINE YANMARL48N5| 1
2 AD10NA0002 [EXHAUST MANIFOLD, P2| 1

SWITCH, TEMPERATURE
3 AD23550003 EXHAUST SINGLE !
4 AD12ST0022 |BRACKET, WATERPUMP| 1
5 | AD12FL0002-02 FLANGE, STATOR P2 1
6 SPACER 3
7 ADO4NS0001 [STATOR, P2 1
8 ADO3NS0001 |ROTOR, P2 1
9 | AD12FL0003-02 FLANGE, ROTOR P2 1
10 |AD22AN0005-01|PULLEY, ROTOR P2 1
12 |AD12ST0057-01 FRAME, P2 INTERNAL 2
13 | AD11FI0004 [SHOCK ABSORBER INT. 4
14 | ADO6CA0002 |HEAT EXCHANGER P2 1
15 | AD22MA0001 [FUEL FEEDING PUMPEL.| 1
16 |AD40FA5410382|FUEL FILTER 1

VILC

VOLPI



VILC

VOLPI

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. B

o ~
o ~ 0 — —
© Q] |@ Q@
()]
oc
o
Q O [=4]
= 5 &5 =
¥O ¥O L}‘Z‘ O
2 o 9 o O =
= = = O
= = 2
L
'_
=
= = E
a
© o) © ©
—
()} —

3

]
|
I1B[ER 1818




PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. B

NO. CODE: DESCRIPTION Q.TY

1 D08SC0002  [ELECTRICAL PLANT P2 1
TRANSFORMER,

2 ADO9TR0002 CURRENT 1

3 ADO9RE0016 |RELE' 2
CONNECTOR, 8 PINS

4 ADO08SC0015 FEMALE 1
CONNECTOR, 8 PINS

5 ADO08SC0016 MALE 1
REMOTE CONTROL

6 | ADOBDRO0D PANEL WITH CABLE !
COMPLETE PLASTIC BOX

7 AD21CA0100 WITH LABEL 1
STICKER, CONTROL

8 | AD38AD0012 PANEL 1

9 | AC30SC0001-00 [CABLE, 15MT 1
PRINTED CIRCUIT

10 | ADO08SC0012 BOARD 1

11 | AC30SC0002-00 |CABLE, 15MT + ATS25 1

12 |ADO8DR0005-00|CONTROL PANEL ATS-25| 1

VILC

VOLPI



VTE ~

VOLPI TECNO

PAGURO - SPARE PARTS CATALOGUE
PAGURO 2000 - TAB. C

-

Al
RST

PMG INPUT
o O

Cy | e

I N
.5 19 -
|| =& i ]
T ©
-~ i
O -y
—




-~ VTE

VOLPI TECNO

PAGURO - SPARE PARTS CATALOGUE
PAGURO 2000 - TAB. C

CODE: DESCRIPTION Q.TY

ADO8NS0001 |INVERTER P2/3C 1
KIT CONNECTOR FOR

DOICNO003-00 |\ ERTER 3P + 4P 1




VILC

VOLPI

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. D

[#2247] NS\
igigor

7224 [N\
iGigiol

€1

P

N

74
s

TN

11 0T 6 9

C zz7777777227272777727777777772 )



PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. D

NO. CODE: DESCRIPTION Q.TY
1 AD40AN233 |SCREW 4
2 AD40AN2400 |COVER 1
3 | AD40AN5240 [ORING
4 | AD40AN2372 |CAM 1
5 | AD40AN2048 |IMPELLER, 1
6 | AD40AN1765 SHIM 1

MECHANICAL SEAL
7 AD40AN5860 19%24 P=11 1
8 | AD40AN5119 [SEEGER 12X1 BRONZE 1
9 | AD40AN5830 [SCREW 4X12 BRASS 1

WASHER 18X12.2X2.3
10 | AD40AN4240 BRASS 1
11 | AD40AN1092 |ORING 10.78X2.65 1
12 | AD40AN5119 |[SEEGER 12X1 BRONZE 2
13 | AD40AN2402 [BALL-BEARING 2
14 | AD40AN2470 |SEEGER 28X1.2 1
15 | AD40AN5183 |PUMP SHAFT PM 15/T 1
16 |AD22AN0006-01|PULLEY, WATER PUMP 1
17 | AD22ANO003 [BELT P2 1
18 | AD22ANO015 |WATER PUMP 1

VILC

VOLPI



VILC

VOLPI
PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. E

12

—
«—

3
—9

|
23]

N7

=
‘\”‘U\Oooo E=
=

{
[

£

10



PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. E

NO. CODE: DESCRIPTION Q.TY
1 |AC10SB0015-00 [CAPSULE P2, COMPLETE| 1
\WAVE ASP SIDE,
2 AD38AD0001 ADHESIVE P2 1
WAVE SCA SIDE,
2 AD38AD0002 ADHESIVE P2 1
3 AD19GI0001 |COPRIGIUNTO 1
4 | AD18MT0004 |MOUSSE 14X8 1
5 |AD12ST0069-01 FRAME, EXTERNAL 2
6 | AD11MC0002 [SHOCK ABSORBER, EXT. | 4
7 AD21BLO00L E||bOSING RUBBER STRIP 4
8 AD21BL0002 EI_OQFSING RUBBER STRIP 4
9 AD23TR0001 |HOOK, CAPSULE 10
10 | AD18MT0004 |MOUSSE 14X8 1
INSULATION FOAM
11 |AC12MTO0009-00 CAPSULE P2 LID 1
INSULATION FOAM
12 |AC12MT0010-00 CAPSULE P2 BOT 1

VILC

VOLPI

11



12

VTE -

VOLPI TECNO

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 1 - CYLINDER BLOCK




PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 1 - CYLINDER BLOCK

NO. | CODE: AD40Y... DESCRIPTION Q.TY
1 11414901010 [BLOCK ASSY, CYLINDER 1
5 11429901200 [BOLT, HEAD 2
6 11429901210 [BOLT, HEAD 2
7 11429901220 [NUT, CYLINDERHEAD A | 2
8 11429901230 [NUT, CYLINDER HEADB | 2
9 12495001250 |WASHER 4
10 | 11429501340 |GASKET, HEAD 0.5 1
11 | 11429901380 |O-RING 1
12 | 11429901600 [PIN, 8X12 2
13 | 11429901800 [SHIM SET 1
24 | 11429901830 |COVER 1
25 | 11425001841 |GASKET 1
26 | 22312040080 [PIN, PARALLEL M4X8 2
27 | 26226060182 |STUD, M6X18 1
28 | 26226060222 |STUD, M6X22 2
29 | 26366060002 |NUT, M6 3
30 | 11429901410 |GASKET, CRANK CASE 1
31 | 11429901450 [COVER (D), CRANKCASE| 1
34 | 11425002100 BEARING, MAIN 1
37 | 11429935150 [PIPE, OIL INLET 1
38 | 26106060252 [BOLT, M6X25 PLATED 14
39 | 26106080352 [BOLT, M8X35 PLATED 1
40 | 11429901690 [PLUG M16 2
41 | 11429901760 [CAP ASSY 2
43 | 11429901950 [O-RING, 18 2
44 | 2219160002 |WASHER, SEAL 16 2
45 | 11429902030 [RETAINER, BEARING 1
46 | 11425002113 [BEARING, HR6306G3C3 | 1
47 | 11429902220 [SEAL, OIL 1
48 | 16021002220 [SEAL, 25X41.2X8 1
49 | 24162152112 [BEARING, 152112 1
50 | 26106080122 [BOLT, M8X12 PLATED 1
51 | 18325039450 [SWITCH, 1.0KG 1
52 | 11425002200 [BEARING, 0.25 US 1
53 | 11425002210 [BEARING, 0.50 US 1

VILC

VOLPI

13



14

VILC

VOLPI TECNO ENERGIA

&%

PAGURO 2000 - TAB. 2 - CYLINDER HEAD & BONNET

PAGURO - SPARE PARTS CATALOGUE




PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 2 - CYLINDER HEAD & BONNET

NO. | CODE: AD40Y... DESCRIPTION Q.TY
1 11412011030 HEAD, CYLINDER 1
6 11429511100 |VALVE, SUCTION 1
7 11429511110 |VALVE, EXHAUST 1
8 11429911120 [SPRING, VALVE 2
9 11425011180 RETAINER, SPRING 2
10 | 11477111250 [SUPPORT ASSY, ARM 1
11 | 11477111260 [SUPPORT, ROCKERARM| 1
12 | 11477111650 |ARM, ROCKER 1
14 | 11425011240 [SCREW, VALVE ADJUST | 1
15 | 26856060002 |NUT, M6 1
16 | 11477111660 JARM, ROCKER 1
18 | 11425011240 [SCREW, VALVE ADJUST | 1
19 | 26856060002 |NUT, M6 1
20 | 22242000120 [RING, 12 2
21 | 11425011340 [SEAL, VALVE STEM 2
22 | 11926011370 |CAP, VALVE 2
23 | 11424011450 |PROTECTOR, NOZZLE 1
24 | 11424011550 [SEAT, NOZZLE 1
25 | 11429911600 |WASHER, VALVE SPRING| 2
26 | 11429911901 |RETAINER, NOZZLE 1
27 | 11411011910 [STUD, M6X65 2
28 | 22351040008 [PIN, SPRING 4.0X8 1
29 | 26106060450 [BOLT, M6X45 PLATED 2
30 | 26366060002 |NUT, M6 2
31 | 27310055001 |COTTER, 5.5 2
33 | 11477111310 |GASKET, BONNET 1
34 | 11429511981 |BONNET ASS, HEAD 1

SHAFT,
36 | 18325003601 DECOMPRESSION 1
SPRING,
37 | 11429903640 DECOMPRESSION 1
39 | 22312030160 [PIN, PARALLEL M3X16 1
42 | 26106060552 [BOLT, M6X55 PLATED 3

VILC

VOLPI

15



16

VILC

VOLPI TECNO ENERGIA

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 3 - INTAKE MANIFOLD

[N

AEFEA T3 Fig. &

| A A15 CLESNER 1§ CUSTOMER ARAAMGEMENTS. ]




PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 3 - INTAKE MANIFOLD

z
o

CODE: AD40Y...

DESCRIPTION

Q.TY

11429912210

GASKET, AIR CLEANER

1

11429912300

NUT

11477112010

PIPE, AIR INTAKE

11477112200

GASKET

26106060252

BOLT, M6X25 PLATED

26226060142

STUD, M6X14

2622606552

STUD, M6X55

11429913200

GASKET, MUFFLER

OO N[O |WIN|F-

26216080182

STUD, M8X18

-
o

26366080002

NUT, M8

NINIFPINFPINFP(FP,W

VILC

VOLPI

17



n
>

<
]
o
w
-4
w
o]
z
[¥]
w
=
o
)
>

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 4 - CRANKSHAFT, PISTON & CAMSHAFT

1
F
-8
o
=
- o
oL
K
=
-

18



PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 4 - CRANKSHAFT, PISTON & CAMSHAFT

NO. |CODE: AD40Y..|  DESCRIPTION _ |Q.TY
1 | 71429514580 [CAMSHAFT (D) ASSY 1
6 | 11429914200 [TAPPET 2
7 [ 11477114260 [TAPPET 1
8 | 11425014451 |ROD ASSY, PUSH 2
9 | 71477721700 |CRANKSHAFT ASSY 1
17 | 11429921220 NUT 1
18 | 11429921550 \WASHER 1
19 | 11429921590 FLYWHEEL ASSY 1
22 | 11429921600 |GEAR, RING D 1
23 | 22512040120 KEY, 4X12 1
24 | 714132022720 [PISTON W/RINGS D) | 1
26 | 71429522500 |RING SET, PISTON 1
32 | 11429922300 PIN, PISTON D=19 1
33 | 22252000190 [RING, 19 2
34 | 71429923700 |ROD ASSY, CONNECTING| 1
37 | 11926523200 [POLT> CONNECTING 2
ROD
38 | 71477023600 [BEARING CRANKPIN | 1
40 | 11477023100 [BEARING, PISTONPIN | 1
41 | 71477028531 [SHAFT ASSY, BALANCER | 1
46 | 24101062020 |BEARING, BALL 6202C3 | 2
47 | 71412022620 |PISTON W/RING 0S=25| 1
49 | 71429522540 RING SET 0.5=0.25 1
53 | 71412022580 PISTON W/RING 0S=05 | 1
55 | 71429522550 |RING SET 0.5=0.50 1
50 | 71477023610 [BEARING ASSY, 0.25 1
61 | 71477023620 [BEARING 0.50 US 1

VILC

VOLPI

19



20

VILC

VOLPI TECNO ENERGIA

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 5 - LUB. OIL PUMP & GOVERNOR

Ld

43 43 33 3:? 52 £3 :




PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 5 - LUB. OIL PUMP & GOVERNOR

NO. | CODE: AD40Y... DESCRIPTION Q.TY
1 11425032010 |PUMP ASSY, OIL 1
7 11429932070 |COVER 1
8 11429932570 [O-RING 1
9 | 22312030160 PIN, PARALLEL M3X16 1
10 | 26106060122 [BOLT, M6X12 PLATED 3
11 | 11429935110 [FILTER ASSY, OIL 1
13 | 24341000224 |O-RING, 1AS22.4 1
14 | 26106060162 [BOLT, M6X16 PLATED 1
15 | 11429561170 [LEVER ASSY, GOVERNOR| 1
20 | 11429961190 WASHER 1
21 | 71429961701 |GOVERNOR ASSY 1

\WEIGHT ASSY,
22 | 11429961210 GOVERNOR 1
27 | 11477161350 [SPRING, START 1
28 | 11477061520 |BEARING, NEEDLE 2
29 | 11429961600 [SEAL, OIL 1
30 | 11477061610 WASHER, THRUST 1
31 | 22322030200 [PIN, TAPER 3X20 1
32 | 11421066550 BRACKET ASSY 1
33 | 11421066070 |HANDLE, REGULATOR 1
34 | 18325066070 [SHAFT, HANDLE 1
35 | 11421066400 BRACKET, HANDLE 1
36 | 11425066440 [BOLT, ADJUSTING 1
37 | 10420066820 SPRING 1
38 | 10420066831 PLATE, FRICTION 2
39 | 10420066850 WASHER 1
40 | 26696100002 [NUT, LOCK M10 1
41 | 26757060002 INUT, LOCK M6 1
42 | 26106060142 [BOLT, M6X14 PLATED 1
43 | 26106060452 [BOLT, M6X45 PLATED 1
44 | 11477066010 [SPRING, REGULATOR 1
45 | 11429966200 [SPRING, RETURN 1
46 | 11421166600 |LIMITER ASSY, FUEL 1
51 | 26776100002 |NUT, LOCK M10 1
52 | 11478061090 [TIN 2
53 | 22451060000 |WIRE, 0.6 2

VILC

VOLPI

21



22

VOLPI TECNO ‘
PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 6 - COOLING DEVICE

REFER TG Fig.?

REFER TO Fig.1




N

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 6 - COOLING DEVICE

z
o

CODE: AD40Y...

DESCRIPTION

Q.TY

11429945210

COVER

1

26106060122

BOLT, M6X12 PLATED

11429545100

FAN CASE (SILVER) (17)

11429945301

RUBBER, CUSHION

11429945310

COLLAR

11429945330

SEAL, FAN CASE

11429945350

BOLT, FAN CASE

O N[OOI WIN[F-

12910061850

PLUG, 12

ESEIESESG

VILC

VOLPI TECNO

23



24

VILC

VOLPI TECNO ENERGIA

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 7 - FUEL INJECTION PUMP & FUEL INJECTION VALVE

"

e e B A ey B A e R e o A P e et P e e S P e e P e e e P R e e et o A B e R o




PAGURO - SPARE PARTS CATALOGUE

VILC

VOLPI

PAGURO 2000 - TAB. 7 - FUEL INJECTION PUMP & FUEL INJECTION VALVE

NO. | CODE: AD40Y... DESCRIPTION Q.TY
1 71413951310 [F.I. PUMP ASSY 1
2 10554651020 |GASKET 1
3 11425051080 [PLATE 1
4 11425051160 [SPRING, PLUNGER 1
5 11413951200 [BODY ASSY, PUMP 1
11 | 22351020006 [PIN, SPRING 2.0X6 2
12 | 11425051300 [VALVE ASSY, DELIVERY 1
15 | 10554651330 [SPRING, DELIVERY 1
16 | 11425051340 [HOLDER, DELIVERY 1
17 | 12455051350 |GASKET, DELIVERY 2
18 | 11425051600 [LEVER ASSY, CONTROL 1
19 | 11425051640 [SEAT, SPRING A 1
20 | 11425051650 [SEAT, SPRING B 1
21 | 22351030008 [PIN, SPRING 3.0X8 1
22 | 71413953200 |VALVE ASSY, INJECTION | 1
23 | 11425053080 |NUT, NOZZLE D16.95 1
24 | 11413953100 |HOLDER ASSY, NOZZLE 1
28 | 22351025005 [PIN, SPRING 2.5X6 1
29 | 11425053120 [SPRING, NOZZLE 1
30 | 11425053130 [SEAT, SPRING 1
31 | 11425053140 [PLATE 1
32 | 11413953200 |NOZZLE ASSY 1
35 | 11425053210 PIN 2
36 | 11425053400 [SHIM SET 1
48 | 11412059800 [PIPE, FUEL INJECTION 1
54 | 11411076900 NALVE ASSY, F/O CUT 1

54-1| 11411076901 [SOLENOID, MAGNETIC 1

54-2| 11411076910 |VALVE ASSY, F/O CUT 1
55 | 11429983020 |GASKET, 10X1.2 1
56 | 11425051190 |O-RING, S27 1
57 | 11429959900 (INLET 1

25



VILC

VOLPI TECNO ENERGIA

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 8 - STARTING MOTOR & DYNAMO

Jh T5g. 0

AEZFER

Thr Fig.

HiEF &R

LUQIE PRRTE

26



PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 8 - STARTING MOTOR & DYNAMO

NO. | CODE: AD40Y... DESCRIPTION Q.TY
1 | 11436277011 [STARTER (HITACHI12V) | 1
2 | 11438177110 ARMATURE 1
3 | X2114811000 WASHERKIT, THRUST | 1
4 | X2114715500 [STOPPERSET,PINION | 1
5 | 11438177130 [COIL ASSY, FIELD 1
6 | 11438177140 |COVER, REAR 1
7 | 11437177160 HOLDERASSY,BRUSH | 1
8 | 11437179040 BRUSH (-) 2
9 | 11437179050 |BRUSH (+) 1
10 | 11437179060 [SPRING, BRUSH 4
11 | X211485016 |PINION ASSY 1
12 | 11438177151 HOUSING ASSY, GEAR | 1
13 | 11437177170 |COVERKIT, DUST 1
14 | 11437177180 |LEVERKIT, SHIFT 1
15 | 12429877020 |[SWITCH, MAGNETIC 1
16 | 12419577770 [THROUGH BOLT 2
17 | 11437179070 |BOLT M6X37 2
18 | 2114274200 |COVER, TERMINAL 1
19 | 26106100302 |BOLT, M10X30 PLATED | 2
20 | 26716080002 |NUT, M8 1
21 | 11439978260 |DYNAMO ASSY 1
22 | 11439978730 [STATOR ASSY 1
23 | 11439978740 \WHEEL, DYNAMO 1
24 | 16071078710 CLAMP, CORD 1
25 | 26106060122 BOLT, M6X12PLATED | 1
26 | 26106060202 BOLT, M6X20 PLATED | 3
27 | 26577060142 |SCREW M6X14 3
28 | 11439977550 REG.& HARNESSASSY | 1
30 | 11439977400 BRACKET, HARNESS 1
31 | 26023040102 |SCREW, M4X10 2
32 | 11439977540 HARNESS, WIRE 1
33 | 11439978000 |FUSE (20A) 2
34 | 11439977710 REGULATOR 1
35 | 26106060122 BOLT, M6X12PLATED | 2
36 | 26106060202 BOLT, M6X20 PLATED | 2
37 | 11435177520 [COUPLER 1

VILC

VOLPI

27



n
>

<
]
o
w
-4
TT]
o]
z
[¥]
w
=
o
)
>

PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 9 - TOOL, LABEL & GASKET SET

)

frlrrmrnyg

S TN

e

¥
i
|
|
1
¥ i".tl

28



PAGURO - SPARE PARTS CATALOGUE

PAGURO 2000 - TAB. 9 - TOOL, LABEL & GASKET SET

NO. | CODE: AD40Y... DESCRIPTION Q.TY
1 11429907110 |[LABEL, YANMAR 1
2 18325007230 |LABEL, OPERATION 1
5 11429992590 BOX, TOOL 1
6 11429992600 [BAG, TOOL 1
7 11429992710 WRENCH 1
8 11429992720 WRENCH 1
9 11429992730 DDRIVER 1
10 | 11429992740 DIPSTICK 1
11 | 11412092600 |GASKET SET 1
12 | 11429501330 |GASKET, HEAD 1
18 | 11429901380 |O-RING 1
19 | 11429901410 |GASKET, CRANK CASE 1
20 | 11429901950 [O-RING, 18 2
21 | 11425001841 |GASKET 1
22 | 22190160002 |WASHER, SEAL 16 2
23 | 11425011340 [SEAL, VALVE STEM 2
24 | 11477111461 |GASKET, NOZZLE 1
25 | 11477111310 |GASKET, BONNET 1
26 | 11429912210 |GASKET, AIR CLEANER 2
27 | 11477112200 |GASKET 1
28 | 11429913200 |GASKET, MUFFLER 1
29 | 11429932570 [O-RING 1
30 | 23414080000 |GASKET, 8X1.0 1
31 | 24341000224 |O-RING, 1AS22.4 1
32 | 24341000150 [O-RING, 1AS15.0 1
33 | 12910077510 |GASKET, AIR HEATER 3
34 | 11429921980 |GASKET 1
35 | 11429912920 |GASKET, AIR CLEANER 1
36 | 11428812210 [O-RING 1

VILC

VOLPI

29



30

VILC

VOLPI TECNO

PAGURO - SPARE PARTS CATALOGUE

VTES.r.l.
via Luciano Lama, 5
33050 Fiumicello - Udine - Italia
Tel.: +39 0431 96488
Web-site: www.volpitecno.com



http://www.volpitecno.com

